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0 Controlo Documental 

O. 1 ldentificaçâo do Documento

Projeta ---

Nome do Documenta Relat6rio de ensaio n.0 62/LFF/18 
Nome do Ficheiro ---

0.2 Controlo de versôes 

Versào Ediçào Revisào Data Descriçào Aprovado por 
1 1 0 2018-05-09 Versào original JMG 

0.3 Autor(es) 

Nome lniciais 
Bruno Monteiro - Técnico de Laborat6rio BM 

0.4 Revisor(es) 

Nome lniciais 
José Mesquita Guimaràes - Responsavel Técnico do Laboratério JMG 

0.5 Técnico(s) de Laborat6rio 

Nome lniciais 
Bruno Monteiro - Técnico de Laborat6rio BM 

0.6 Lista de distribuiçâo 

Nome lniciais 
Laborat6rio de Fumo e Fogo LFF 
--- ---

Entidade 
INEGI 
FILMOLUX 

INEGI - lnstituto de Ciência e lnovaçâo em Engenharia Mecânica e Engenharia lndustrial 

Campus da FEUP I Rua Dr. Roberto Frias, 400 1 4200-465 Porto I PORTUGAL 

Tel: +351 22 957 87 10 1 Fax: +351 22 953 73 52 1 E-mail: inegi@inegi.up.ptISite:www.inegi.up.pt 

Th1: presented rt:sults refer e>-clus·vely to tested specirrens. 

This c.'ocurr ent rr..iy nol be reprociuced. exrept ir ·1• ntegr :y, w1tf,out perm·s, �n ir writirç from 1/1:FGI 
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0 - Identification 

Client: FILMOLUX 

Address: 300 rue Etienne Marcel 

93170 BAGNOLET

Request: Tests according to standard NP EN 13501-1: 2007+A 1: 2013 

Request Reference: PE30180486 

Compound Reference: FILMOflex PVC FREE BLACK BACK 

Reception Date: 2018-04-1 0 

Test Date: 2018-04-26 to 2018-05-08 

Tre preserted results reler exclusively ta tested �pec·mers. 
Tr's documerl rn?.y rot be reproduced. excepl 'n i!s irlegrity. w trou! perrrissior n wr !'ng frorr INEGI. 
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1 - Scope 

The reported tests concern the determination of the fire reaction of a coated knitted 

fabric, made by FILMOLUX, with reference FILMOflex PVC FREE BLACK BACK. 

2 - Methodology 

Test Test procedure 

Single fla me source test EN ISO 11925-2:2010 

Single Burning Item test 
EN 13823:2010 

A1 November2014 

The classification method was applied according to the standard NP EN 13051-

1 :2007 +A 1 issued of 2013. 

3 - Specimens 

3.1 - Dimension and conditioning 

Prior to testing, the specimens were conditioned for a minimum period of 384 hours 

at 23 ± 2 °C and 50 ± 5 % relative humidity 

The specimens were prepared by the client, having the following dimensions: 

The pre:1e11ted resuH� refer el<clus·vely to le�led specirrens. 
This docurrent rray 110I be reproduced. e�cept tr :ts integrity, withoul perrn•s�'on ir wrilirg from lt-lEGI. 
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Report prnduœd wi1h the Fire Testlng Technology se1caIc software 

SBI Test Report 
L.aboratory name 
Operator 
Filename 
Report identificatlon 
Product identification 

LFF 

Bruno Montelro 
C:\SBICALC\DATA\18050005.RWl 
62/LFF/18 
FILMOflex PVC FREE BLACK BACK 

Test 
standard used 
Date of test 
Date of report 
E' 

EN 13823:2010 
07/05/2018 
07/05/2018 
17.2 MJ/ml 

Apparatus specifications 
kt 0.893 
kp 1.08 
Duct diameter 0.315 m 
02 calibration delay time 22 s 
C02 calibration delay time 17 s 

, Spedmen Information 
Thickness 0.3 mm 
Density 
Surfaœ mass,tarea 
Speàmen number 1 
Date of arrivai 23/0'l/2018 

Test valldlty crlœria 
Test drifts 

Oxygen 
C02 
Smoke 

Initial 
20.947% 
0.085% 
99.90% 

Exposure lime 125" s 

synchronisation detafls 

Final 

20.911% 
0.091% 
99.33% 

Pre-test conditions 
Baseline duct t:emperalllre 
Ambient t:emperalllre 
Ambient pressure 

297.52 K 

297.10 K 
100.501 kPa 
46% 

Specimen conditioning 
Method Constant mass 
lime interval 331 hours 
Mass 1 203.2 g 

Relative humidity 

Basellne conâltions 
Basellne ambient oxygen 
Baseline oxygen 
Baseline carbon dioxide 
Baseline smoke 

Mounting rnethod 
Joints 
Axed to substraœ? 
Fixing method 
Substrate 
ManufadlJrer 
Sponsor 

Cllilnge 

0.035% 
0.006% 
0.006 

20.653% 
20.947% 
0.0852% 
99.90% 

Mass 2 "113.7 g 
Temperature 23°C 
RH 50% 

5.2.2a) in EN 13823:2002 
nooe 
No 
N/A 
none 
FILMOLUX

Bumerdetails 
Auxiliary Bumer HRR 
Auxîliary Bumer HRR std. dev. 
Bumer C02f02 ratio 
Auxîliary Bumer SPR 
Auxîliary Bumer SPR std. clev. 
Bumer response tlme (s) 
0ther chedls 

29.552 l<!N 
0.7"19 l<!N 
O.B32 
0.023 m2/s 
0.003 m2/s 
12s 

Duct temp. dropped by 2.5 K from baseline of 323.25 K at 303 s 
Oxygen rose by 0.05% from baseline of 20.635% at 291 s 

' C02 dropped by 0.02% from basellne of 0.3"'1% at 297 s 

Minimum duct flow 
Maximum duct flow 

0.51Bm3/s 
0.610 m3/s 

Classification results 
FIGRA(0.2) 10.9 W/s at 687 s 
FIGRA(0.1) 10.9 W/s at 687 s 
THR(600) 1.1 MJ 
SMOGRA 70."I crn2/s2 at 327 s 
TSP(600) 60.2 m2 

No T /C fa il ure 

Classification observations 
L.FS to edge? No 
FDP flaming <= llls? No 
FDP flaming > lOs? No 

PotlentiP1 d 5S lfitation 
aass A2/B 
Smoke production s2 
Aaming dropfets/partides dO 

Recorded events Surface nashes? No; Falllng speclmen parts? No; Smolœ not entering hood? No 
Mutual fixing of baddng board failed? No; Disb:>ftion/collapse of specimen? No 

Pre-test œmments 

After-test comments 

pagel 

The test resu1ts relate to the behavioor d the test spedmens da prodiJc( under the partja,lar condltloos d Ille test; lhey an, not lntend<d to be the sole -
for assesstng the poœntlaf nre huard d the pn>duct ln use. 

Th! preserted re�ults reler 1:xclu,;ively to tested spec·mers. 
Tr;s documer! may rot be reproduced, except in ils irtegrity, vv'thout-pe1rris,;ior ·11 wr .. t'ng f-rorr INEGI. 
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Report produœd wlth the Fire Testing Technology sercalc software 

SBI Test Report 
L.aboratory name 

Opera!Dr 
Filename 
Report identification 

Product Identification 

LFF 
Bruno Montelro 

C:\SBICALC\DATA\18050005.RWl 

62/LFF/18 

FILMOflex PVC FREE BLACK BACK  

Atœmative smoke results 

5motœ test filename C:\SBICALC\SMOIŒ\18050701.RWl 
Main humer SPR 0.05-4 m2/s 
Main bumer SPR std. dev. 0.006 m2/s 

Alœmative dasslflcation results 

SMOGRA 5-4.0 an2/s2 at 327 s 
TSP(600) 41.7 m• 
Smoke production dass s2 

The pre,oented resl1lt� refer e)clus·ve!y to tested specirr ens. 

Laborat6r;o de Furro e Fogo 
Relatôr·o de Ensa·o n.< 62/LFF/18 
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page 2 

Thif cJocurnmt rray not be reproduced. except ir :t, integrity. wilhout perm:ss'on ir wrilirg from lt\EGI. 
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L;ibo«téric de Fun,o e Fr.,r,, 

ole!até1 ,or' 62/LFF/18 

Report produœd wlth the Are Test!ng Tedlnology 5B!calc software 

SBI Test Report 
l.aborato(y name 

Operator 

Filename 
Report Identification 

Product identification 

LFF 

Bruno Montefro 
C:\SBICALC\DATA\18050005.RWl 62/LFF/18 

FILMOflex PVC FREE BLACK BACK  

HRR and HRR(30} graph 
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The œst restJIIS relate t.o Ille bellavlout ol Ille t,st'!)<drnens ol a product lr>der lhe partlwlir conditions of Ille œsl; tney ore not lnlended to be lltesole atœ11on 
for a<SeSSlng Ille poœntial nn, hlz>rd or Ille pn,duct ln use. 

7re prHer.led resull!; 1efer excluf.ively 10 l»�t<-C.: "rtc r,,er� 

Tr's do, c1rne,·t ,,,py roi be , epr oduced, l'XCept · n ils irltgr ity, vitro ut ptr rr is!'icr n w, •'.·r,f; 1r t•r" INEGI. 

1 543.06 

t 



Report produœd wlth the Are Testlng Tedlnology se1ca1c software 

SBI Test Report 
Laboratory name 
Operator 
Alename 

Report identification 

Product ldentfficatlon 

SPR and SPR(60} graph 
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Report produœd wfth the Are Tesllng Technotogy S8Icalc software 

SBX Test Report 
Labotatory name 

Operator 

Filename 

Report identification 

Product Identification 

LFF 

Bruno Montelro 

C:\SBICALC\DATA\18050005.RWl 

62/LFF/18 

FILMOflex PVC FREE BLACK BACK  

Altematlve SPR and SPR(60) gnph 
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The 1'5t results relate ID the beha-,kxJr or Ille t'5t """'mens or• product under Ille part10J1or mndttlolls or the test; lhey aœ llO\ lntended ID 11e the soie -
ror a......ing the poœn11a1 nre hozllrd or the product 1n us,. 

Tre p1 Eserted rlc'sults I efe1 t\< l.1aivtly te Jested spec mers . 
..,.� s [locurnert rn�y rot be reproduced. exc\?pt ;n ils irleg1ity, \".•!�Out i;ur, i,�irr · 11 w, t'ng fiorr INEGI 
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Laboratér'o de Furro e Fogo 
Relatôr'o de Ensaio n_c 62/LFF/18 

Report produœd with the Are Testing Tectnology SBICalc software 

SBI Test Report 
Laboratory name 
Operator 
Flleoame 
Report Identification 
Product identtfication 

LFF 
Bruno Monteiro 
C:\SBICALC\DATA\18050007.RWl 
62/LFF/18 
FILMOflex PVC FREE BLACK BACK  

Test 
Standard used 
Date of test 
Date of l"efJOrt 
E' 

EN 13823:2010 
07/05/2018 
07/05/2018 
17.2 MJ/m > 

Pre-test conditions 
Baseline duct œmperal:lJre 
Amblent œmperature 
Amblent pressure 
Relative humi&ty 

295.94 K 
295.47 K 
100.383 kPa 
51% 

Spedmen ClOllditionlng 
Method Constant mass 
Time întervaf 336 heurs 
Mass 1 203.3 g 
Mass 2 414.3 g 

____________ -------------• Temperature 23"C 
Apparatus spedfications 
kt 0.893 
kp 1.08 
Duct di ameter 0.315 m 
02 calibration delay time 22 s 
002 calibration delay lime 17 s 

Speclmen Information 
Thidaless 0.3 mm 
Density 
Surface masstarea

Speàmen number 2 
Date of anival 24/04/2018 

Test var,cllty attieria 
Test drifts 

Oxygen 
002 
Smolœ 

Initial 
20.949% 
0.080% 
99.96% 

Exposure time 1254 s 

Synchronisation details 

Final 
20.945% 
0.086% 
99.62% 

Baseflne mndltfons 
Baseline ambient oxygen 
Baselineoxygen 
Baseline carbon dioxide 
Baseiine smoke 

Mounting method 
Joints 
Fixed to substraœ? 
Rxing method 
Substrat.e 
Manufadllrer 
Sponsor 

Oiange 
0.004% 
0.006% 
0.003 

RH 50% 
20.653% 
20.949% 
0.0796% 
99.96% 

5.2.2a) in EN 13823:2002 
none 
No 
N/A 
none 

FILMOLUX

Bu�details 
Auxlli ary Sumer HRR 
Auxiliary BumerHRRstd. dev. 
Bumer 002/02 ratio 
Auxif,ary Bumer SPR 
Awoliary Bumer SPR std. dev. 
Bumer re:sponse time (s) 
OU--checlls 

29.339 tN-1 
0.592 tN-1 
0.816 
0.027m 2/s 
0.004 m 2/s 
15 s 

Ductœmp. dropped by 2.5 K from base!ine of 321.n Kat 303 s 
Oxygen rose by 0.05% from baseline of 20.645% at 294 s 

Minimum duct llow 
Maximum duct flow 

0.519 m3/s 
0.601 m3/s 

C02 dropped by 0.02% from baseline of 0.328% at 297 s No T /C fat1ure 

Oassification results 
AGRA(0.2) threshokl not reached 
AGRA(0.4) threshokl not reached 
TI-IR(600) 0.5 MJ 
SMOGRA S6.2 an2/s2 at 339 s 
TSP(600) 47.4 m2 

Oassffic:atiorl obsei .ations 
LfS to edge? No 
FDP flaming <= 10s? No 
FDP flamlng > lOs? No 

Poœntialdas5fflatlon 

0ass A2/B 
Smoke production s2 
FlalTÙng droplels/partides dO 

Reoorded events Surface flashes? No; Falling spedmen parts? No; Smolœ not entering hood? No 
Mutual fixing ot bad<ing board railed? No; DislDrtlon/collapse of spedmen? No 

Pre-œst c::omments 

Arter-test c::omments 

page 1 

The te!t results -ta the bohl,lour o( the œst sptd,nt<lS o(. product '"1der the pi<Uallarmndtlons olthe test; the'( are net lnœndod1D be thesole otcerton 
for assessmo the poœntSal 11re hau1tl ol the pn,dua: ln use. 

The presented resulta reft!r exclus·vely ta lested specirr ens. 
This docurr ent rray no! bi, rei:,roduced, excepl ir its ·,negr'ty, wrthout perm·ss;on in wriling from 11\EGI. 
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Laborat6rio de Fumo e Fogo 
Relal6rio r.' 62/LFF/18 
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Report produœd wlth the fire Testing Techoology sa1ca1c software 

SBI Test Report 
Laboratory name 

Operator 
Rlename 
Report identificatiOn 
Product identification 

LFF 
BrtJno Monteiro 
C:\SBICALC\DATA\18050007.RWl 
62/Lff/18 
FILMOflex PVC FREE BLACK BACK 

Atœmative smoke results 

Smo1œ test filename C:\SBICALC\SMOKE\18050701.RWl 
Main bumer SPR 0.054 m2/s 
Main bumer SPR std. dev. 0.006 m2/s 

Atœmative dassifiœtion resutts 

SMOGRA 47 .5 an2/s2 at 339 s 
TSP(600) 31.3 m• 
Smoke production dass s2 

page2 

The œst resulls relate ID the behavlour o( the lzst speânens o( a p<tWà llldtr the partlaJlar mndl!lons o(the leSt; tt,ey ar,, not ln!!nded ID be the-otœnoo 
for assesslng the pc,tffltlal fln, hazard o( the product ln ""'-

Tre preserled 11bults refer exclusively to tested spec·rners 
Tr'r, documert may rot be reproduced, except ;n i!s irlegrily, w:11'.out perrrissior ·11 wr'fng frorr INEGI. 
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L,borator·o de Furro e �ogo 

Rel;i16r'u de Ensa·o n.< 62/LFF/18 

Report produœd with the Are Testlng Tedlnology SBlcaJc software 

SBI Test Report 
L.aboratory name 

Operator 

Filename 

Report Identification 

Product ldentlfkation 

LFF 
Bruno Monteiro 

C:\SBICALC\DATA\18050007.RWl 

62/Lff/18 

FILMOflex PVC FREE BLACK BACK  

HRR and HRR(30) graph 
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The tetiesu:is re1aœ 10 the -or the test51)edfnens or• produtt Wlder lhe part1cu1ar mndRm<orlhe test; u,.., ""'oo1: lnœnded 10 be the -a1œr10n

fC< assesslr,g the l)Olentlal ""' hazard or the produtt 1n use. 

The presentecl results refer eHlus\•el: :u tested specirr.en�. 

Tlii� docurr.en1 rra1• net be reproduced. ocept ir ·1s ·ntegr·ty, without perm'ss'on ir wr1lir� from lt\EGI 

1 5L,3 l)f 

19/28 f 



L;,bcr;c:é-11t• de Furno e F0ço 

Re:a1ér,o r." 62/cFF/18 

Report produœd Willl the Are Testlng Technology SBICalc software 

SBI Test Report 
Laboraloly name 

Operator 

fileoame 

Report identification 

Product Identification 

SPR and SPR(60) graph 
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FILMOflex PVC FREE BLACK BACK 
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The test results reiate to the behaw>uc dthe œst'llOdmeŒ da pn,du<t under the pa,tlcular œndJUons dlhell,sl; 11,ey -notlnœodedto be Ille scie c:rttenon 
for asscs,ing the .-,itlol llre hoDrd d the productln use. 

ïf-t preset'led rernlli, te fer exclu�ively le lesled specimer� 

,r·s documerl rr1?y rol be reproduced, tXtt-p, n ili, irleg,ily. 1,i,rou1 perrris�ior ·n wr·1:ng from INEGI 
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Repo,t produœd wfth the Are Tesllng Tedmology SBlcaJc software 

SBI Test Report 
Laboratory name 
Operator 
Rlename 
Report Identification 
Product ldenUlicatlon 

LFF 
Bruno Monll!lro 

C:\SBICAI.C\DATA\18050007.RWl 
62/lff/18 
FILMOflex PVC FREE BLACK BACK  

Alternative SPR. and SPR(60) gt11ph 
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Tho 1"5trgufts r1'1aœ ID lhe be!laYlourd ltoll 1"5lspedmens ol I prodllclunderlhe partiallar <X>ndidons ol lhe � 1hey w not lntrnd<d ID belhe soif atœrlon 
f<lr .-; lhe pot,nl!al in huard ol lhe product ln use. 

The i::re�en1ed r ... sul:� refe1 i,xclus·vely :o te�1ed specirrens. 
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Laboratério de Fumo e Fogo 

Relalério r.' b2/LFF/18 

ÎI/Î8 

Report produœd wlth the Fire Testing Technology SBICak software 

SBI Test Report 
Laborato/y name 
Operator 
fiJename 
Report identification 
Product ldentifieation 

LFF 

Bruno Monteiro 
C:\SBICALC\DATA\18050010.RWl 
62/lff/18 
FILMOflex PVC FREE BLACK BACK  

Test 
standard used 
Date of lest 
Date of report 
E' 

Pre-test conâltions 
Baseli.ne duct temperature 
Amblent temperature 
Ambient pressure 

Specime11 conditioning 
EN 13823:2010 
08/05/2018 
08/05/2018 
17.2 MJ/m3 Relative humidity 

297.69 K 
295.92 K 
100.523 kPa 
49% 

Method 
Tune lnœrval 
Massl 
Mass2 

Coostant mass 
356 hours 
202.8 g 

____________ -------------, Temperawre 
'411.9 g 
23°C 

Apparatus spedfications 
kt 0.893 
kp 1.08 
Duct diameter 0.315 m 
02 rafibration delay lime 22 s 
C02 rafd>ration clelay lime 17 s 

Spedmen Information 
Thidcness 0.3 mm 
Density 
Surface mass/area 
Speàmen number 3 
Date of arrivai 24/0-4/2018 

Test validity aiteria 
Test drifts 

Oxygen 
C02 
Smoke 

Initial 
20.948% 
0.086% 

100.04% 

Exposure time 1254 s 

Synchronisation details 

final 
20.930% 
0.091% 
99.57% 

Baseline mndltions 
Baseline ambient oxygen 
Baseline oxygen 
Baseline rarboo dioxide 
Baseline smoke 

Mounting method 
)oints 
Fïxed to substraœ? 
Fôcing method 
Substrate 
Manufacturer 
Sponsor 

Change 
0.018% 
0.005% 
0.005 

RH 
20.632% 
20.948% 
0.0863% 
100.04% 

5.2.2a) in EN 13823:2002 
none 
No 
N/A 
none 
FILMOLUX 

lklmer detalls 
Auxiliary Bumer HAA 
Auxiliary Bumer HRR stil. dev. 
Bumer C02/02 ratio 
Auxiliary Sumer SPR 
Auxiliary Bumer SPR std. dev. 
Sumer respoose lime (s) 
OlherchKks 

50% 

31.372kW 
0.746kW 
0.78'4 
0.024 m2/s 
0.003 m2/s 
15s 

Duct temp. dropped by 2.5 K from baseline of 323.07 Kat 303 s 
Oxygen rose by 0.05% from baseline of 20.622% at 291 s 

Minimum clud llow 
MaXimum duct flow 

0.508m3/s 
0.594 m3/s 

' C02 dropped by 0.02% from baseline of 0.342% at 297 s No T/C failtlre 

C1assification results 
FIGRA(0.2) 3.3 W/s at 1410 s 
FIGRA(0.4) 3.3 W/s at 1410 s 
THR(600) 0.3 Ml 
SMOGRA 1.2 mi2/s2 at 1413 s 
TSP(600} 17.5 m2 

Oassffiation obse1 vations 
LFS to edge? No 
FDP flaming <� !Os? No 
FDP flaming > 105? No 

Potential classification 
Class A2/B 
Smoke production s1 
Flamlng droplets/partides d0 

Remrded events Surface flashes? No; Falling specimen parts? No; Smoke not enterfng hood? No 
Mutual fixing of badcing board failed? No; Distortion/roliapse of spedmeo? No 

Pre-test oomments 

After-test comments 

11,e t<'5l resulls relate ID Ille bel,a\,tour of Ille "'51. spedmensd a product uoder Ille partia,lor coodltioosof Ille test; the'( are net� ID be Ille soie a11er10n 
ftlr assc,sng the poœnllal flre - of the product ln use. 

Th� preserted resutts reler exclu,;ively lo tesled spec·mers. 

rr·s documerl m;iy rot be reproduced. except :n ils irtegri!y. w:trout penrisr.ior ·n wr"t'ng frorr INEGI 
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Laborat6r'o de Furro e Fogo 

Relatôr'o de Ensa'o n.c 62/LFF/18 

Report produœd wrth the Are Testing Technology SBicak software 

SBI Test Report 
Laboratory name 

Operator 

Fllename 

Report ldentifieation 

Product Identification 

LfF 

Bruno Mont"elro 

C:\SBICALC\DATA\18050010.RWl 

62/Lff/18 

FILMOflex PVC FREE BLACK BACK 

Alœmative smoke results 

Smoke œst fileoame C:\SBICALC\SMOKE\18050801.RWl 
Main bumer SPR 0.059 m2/s 
Main bumer SPR std. c:tev. 0.005 m2/s 

Alœmative dassification results 

5MOGRA 0.9 an2/s2 at 1413 s 
TSP{600) 1.7 m2 

Smolœ production dass sl 

pagez 

The teot r-esuts relatl! ID the behoYtour dthe tl!stspeânens <l I prodod. Lnder the l)lftlwlarmndltlons dthe IS; 11,cy are not lrùnded tD be the-"""1on 
fo, asses,;lng Ille poœntJaJ ""' hazard <I Ille produCl "" use. 

The pre�ented results refer exclus vely to tested specirrens. 

This docurrent rray not be reproduced. except in ·1s integrity, without permission ir wrilir11 from lt\EGI. 

1 543 06 

23/28 t 



Labo, 2:61 iode Fur110 e Fuça 

Relal61 ic r." b21LFF/18 

ï4i7E 

RepOrt produœd Wlth the Are Tesling Tedlnology SBicalc software 

SBI Test Report 
Laboral:oty name 
Operatllr 
Alename 
Report Identification 

Product identification 

L.FF 
Bruno Monœiro 
C:\SBICALC\DATA\1B050010.RW1 
62/IFF/18 
FILMOflex PVC FREE BLACK BACK  

HRR. and HRR(30) graph 

-1 

-2 

-4 
0 200 400 

THR and FIGRA graph 

1.0 

0.1 

0,8 

0.7 

i 
0.8 

i,: 

i= 
0.5 

0.,4 

600 

HRR HRR(30) 

800 

Timo (aocond1) 

THR FIGAA 

1000 

/ 
0.3 / 

_/� 0.2· 

0.1 
__,-✓-� 

-✓ 

0.0 
---

0 200 400 600 800 1000 

TIIM (HCOnds) 

1200 

1200 

1400 1800 

3.5 

3,0 

2.5 

2.0 

1.5 

1.0 

·0.5 

o.o
1400 1600 

page3 

i 

il .!!. 

The 11,,t "'5\JIIS relato lD the behavtourcl the t..t �cl. producl und« the pattloJlar OXldlUons cl the 11?51; 11,ey are net lnlMded ID be the SQk, � 
ror assess1ng the pcœnUal ""' hazllrd c1 the proouct ln use. 

The p, pr,enlPd resulls refer 1exclusivtely 10 ler.l"c! "pec·rner, 
Tt<� doct1•11erl n,ry rot be reproducPd. t-xct:pl ·n ils irleg1ily. \•/trou\ ptrr.i,sior ·n w,·: ng r,on, INEGI. 
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l;bc,rator'o de h1rro e Fogc 

Rel216r°o d� Ens?. on.' 62/LFF/18 

Report produœd with the Are Testtng Tedlnok>gy se1ca1c sollware 

SBI Test Report 
Laboratory name 

Operator 

Fllename 

Report identification 

Product identification 

SPR and SPR(60) graph 
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C:\SBICALC\DATA\18050010.RWl 

62/LFF/18 

FILMOflex PVC FREE BLACK BACK  

SPR SPR(60) 
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TSP and SMOGRA graph 
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Tlle test n,sulls rdaœ lO lhe behavlour d lhe lest spedmens d • prodoct uncllr lhe p,rUa,tar mndtlons d lhe œst; 11,ey an, not Jntencled Ill be lhe solo criœrton 
r0t as,essmg lhe pcœntlal tire hazalll d the product 1n use. 

Thi, pref.ented results refer exclusively 101ested specirrens 

Thi, Lc>current rray nt'I be reproduci,d, except ir '1s ;ntegr;ty, without perrn's,·on 1r writ,rg fror,1 11\EGI. 
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L;,bu1<:(1ic.: de Fumt e Fott> 
Rc'.alétio r' l2/LrF/18 
Ulï't: 

Report produœd with the Are Testlng Technology 581Galc sottware 

SBI Test Report 
Laboratory name 
Operator 
Alename 
Report identification 
Product Identification 

LFF 
Bruno Monteiro 
C:\SBICALC\DATA\18050010.RWl 
62/LFF/18 
FILMOflex PVC FREE BLACK BACK 

Alternative SPR and SPR{60) graph 
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Tu? test resuts n!late lx> tho behaYtour ortl>e test spedmenS OI • produ<t ..- the p,ortlallar CDn®ons of the test; lh<y .,.. net lnt!nded ID 1>e tho s01e a1IIOrfon 
for a-.g the potcnllat nro ha7ard or the product 1n use. 

Tre preserled r esulls reler t•Atlusiv�ly to ler.ted spec:mer�. 
-,. !; clc•curnert rn?y rc•t be rPprocJuced. Hcepl n il� irtegrity. v,/trout ptrrrtf!-Îur ·n w,·rrig frorT lNE'GI. 
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